



Pos	Part Number	Description	Additional Text	Quantity
1	64113069100	Expansion Tank		1.00
2	69013099050	Screw for expansion tank	ONLY AUS	1.00
3	C90713226000	Brake line holder		1.00
4	C90742046000	Bracket ABS line d7.5		1.00
5	58007017000	YDNAC-clamp 10101 (10.4MM)	300 TPI Erzbergrodeo	2.00
6	69013069001	HOSE FOR RESERVOIR 6X1,5	1X 60MM, 1X 195MM	1.00
8	A65413060033	Rear master cylinder, compl.		1.00
9	64113061000	Piston assembly		1.00
10	C0000250602000	HH collar screw M6x20 TX30		2.00
11	C90713050044C1	Foot break lever cpl. black		1.00
12	C90703060051	Step foot break lever duke		1.00
13	C0000250602500S	Screw M6x25 10.9		1.00
14	C0040170602000	hexagon scrw ISO 4017-M6x20-8.		1.00
15	C0009340600500	Hex nut M6 black		1.00
16	C0410000800700	Bearing 608 2RS		2.00
17	C90703069200	rod end M6 silver		1.00
18	C0009340600502	hexagon nut DIN 934 M6		1.00
19	C90703068000	rear brake push bar		1.00
20	C0073800601800S	oval head screw M6x18 A2-70 S		1.00
21	C90713052000	SPRING FOOT BRAKE LEVER 05		1.00
22	C90734031020	Fasson Disc D=23x5		1.00

23	C0000190803000S	COUNTER-SUNK SCREW ISA45 M8X30		1.00
24	C62113020100	banjo bolt M10x1x19.5		1.00
25	0603100141	sealing ring DIN 7603 10x14x1	ONLY FOR LC4 ADVENTURE	2.00
26	A65442202000	Brake line, rear		1.00